
i 

FOULING BEHAVIOR AND NITROGEN REMOVAL IN THE AEROBIC 
GRANULATION MEMBRANE BIOREACTOR 

 

 

 

by 
 
 
 

Bui Xuan Thanh 
 
 
 

A dissertation submitted in partial fulfillment of the requirement for the  
degree of Doctor of Engineering 

 
 
 
 
 
 

              Examination Committee:  Prof. C. Visvanathan (Chairperson) 
Dr. Oleg V. Shipin 
Dr. Esa Viljakainen 
Dr. Mathieu Sperandio 

  
  

External Examiner:  Prof. Alain Grasmick 
 
 
 

                                  Nationality:  Vietnamese 
                          Previous Degree: Master of Engineering for Environmental 

Engineering 
Asian Institute of Technology, Thailand 
Bachelor of Chemistry and Food Engineering 
Ho Chi Minh City University of Technology  
[...]
fouling control. Further, aerobic granular sludge is preferable in batch operating reactors 
due to existence of periodical feast and famine period in every batch (Tay et al., 2001; 
Beun et al., 2002). Thus, to maintain the stability of granular sludge, the granule-based 
MBR systems should be operated in the batch and/or semi-continuous feeding mode. This 
study proposed to have two coupling modes between aerobic granulation process and 
membrane operation as follows: 

 
• An external submerged MBR followed a sequencing batch airlift reactor (SBAR) to 

filter its effluent. A granular sludge reactor was not able to meet the effluent standards 
due to high suspended solids (SS) in the effluent. It was noticed that the SS 
concentration in the effluent of granulation reactor was in the range of 75-1200 mgSS/L 



2 

(Beun et al., 2002; Arrojo et al., 2004). Thus a coupling with membrane filtration is 
essential to eliminate SS from the effluent of the granulation reactor. Besides, the 
external submerged MBR was found to be more advantageous than internal submerged 
MBR in terms of maintenance, fouling elimination, foaming control, and elimination of 
short-circuiting. This system was named as the Batch Granulation MBR (BG-MBR) 
which was thought to alleviate fouling due to less substrate and biomass coming to 
MBR. 

 
• A continuous granulation MBR (CG-MBR) could be operated stably with the 

continuous feeding and filtration. Moreover, a periodical removal of light biomass 
fraction was required to maintain the stability of granular sludge. This operating mode 
might satisfy the granule stability while combining with MBR. The system avoided the 
complication of batch operation such as using storage tank, transfer tank and high pump 
capacity.                   

 

1.3 Objectives of the study 

This research includes the three following objectives: 

(1) Study on organic removal and simultaneous nitrification and denitrification of 
aerobic granule and its stability in the SBAR; 

(2)  Characterization of fouling behavior of an external submerged MBR treating the 
SBAR effluent (BG-MBR); 

(3) Study on the granule stability and fouling potential of the continuous granulation 
MBR (CG-MBR) at various organic loading rates. 

 

1.4 Scopes of the study  

For the BG-MBR: Synthetic wastewater with glucose (2 kg COD/m3.d) and 
ammonia nitrogen (0.6-1 kgN/m3.d) were used to cultivate shell granules. Characteristics 
of shell granule and effluent were investigated along with fouling behavior and nitrogen 
removal.     

For the CG-MBR: Fouling behavior and nitrogen removal were investigated at 
organic loading rate (OLR) of 2, 4 and 8 kgCOD/m3.d and fixed nitrogen loading rate 
(NLR) of 0.6 kgN/m3.d.  

Effect of aeration rates (0.6, 0.8, 2.2 cm/s) and anoxic/aerobic condition on sludge 
and effluent of SBAR in terms of resistance rate modification, resistance, molecular 
weight, hydrophobic interaction chromatography, and fouling ability of sludge fractions, 
namely suspended solids, colloids and solutes.      

Sludge characteristics were investigated in terms of morphology, particle size 
distribution, settling velocity, SVI, biomass concentration, bound extracellular polymeric 
substances (EPS), microbial examination, granule to floc ratio, and capillary suction time 
(CST). Liquid characteristics were measured such as nitrogen species, dissolved organic 
carbon (DOC), soluble EPS, ultraviolet absorbance (UVA254) and specific ultraviolet 
absorbance (SUVA). While the fouling behavior was quantified by trans-membrane 
pressure, resistances, specific cake resistance, modified fouling index (MFI) of sludge 
fractions, and deposition of soluble matters.  



3 

Chapter 2 
 

Literature Review 
 

2.1 Overview and application of aerobic biological treatment processes  

 
Biological treatment is the series of microorganism-based processes for water, 

wastewater and sludge treatment. The objectives of the biological treatment of domestic 
wastewater are to oxidize dissolved and particulate biodegradable matters into acceptable 
end products, to convert suspended and nonsettleable colloidal solids into a biological floc 
or biofilm, to transform and remove nutrients, such as nitrogen and phosphorus, and in 
some cases, to remove specific inorganic constituents.  
 
Oxidation and synthesis: 

COHSN (organics) + O2 + nutrients ⎯⎯ →⎯bacteria CO2 + NH3 + C5H7NO2 (new cells) + end products  
 
Endogenous respiration: 

C5H7NO2 + 5O2 ⎯⎯ →⎯bacteria  5CO2 + 2 H2O + NH3 + energy 
 
Nitrification: 

2NH4
+      +     3 O2 ⎯⎯⎯⎯ →⎯ asnitrosomon   2NO2

-  + 4H+ + 2 H2O 
2NO2

-  +  O2 ⎯⎯⎯⎯ →⎯ −bacterianitro             2NO3
-  

 
Biological treatment process was wildly used in most of treatment plants around the 

world. The biological processes include aerobic, anoxic and anaerobic operations and their 
combination. Among these, aerobic process has been recognized to be the most convenient 
wastewater treatment method because of its ease in operation and management. Moreover, 
aerobic treatment became popular because it could produce treated water quality at effluent 
standards without coupling with other processes. By contrast, anaerobic treatment 
processes were often combined with an aerobic operation for complete treatment. The 
development of aerobic unit processes was original starting from the conventional 
activated sludge process (CASP) in Figure 2.1 and then trickling filter, biofilter, 
submerged attached growth, activated sludge with fixed film packing, fluidized bed 
bioreactor and membrane bioreactor (MBR). Popular systems and their typical operating 
conditions are presented in Table 2.1 and Table 2.2.  

 
The MBR is a derivative of the CASP in which the sedimentation tank is replaced 

by a membrane separation unit. In other words, activated sludge and treated water were 
separated by a microfiltration or ultrafiltration instead of a conventional gravitational 
settler. MBR became attractive due to less footprint consumption and high permeate 
quality which could meet the need of water reuse and recycling of the society. However the 
membrane fouling was still a constraint of the process which limits the widespread 
application of membrane process. Therefore a number of researches studying on membrane 
fouling behavior and its control have been conducted.  

 
In recent years, aerobic granular sludge process was found to be very attractive 

compared to activated sludge operation due to the compactness, regularity, high 



4 

bioactivity, high biomass retention and excellent settling velocity of biogranules. One of 
the limitations of granular sludge process is that the suspended solids concentration in 
effluent is quite high, in the range of 75-250 mgVSS/L at OLR of 2.5 kgCOD/m3.d (Beun 
et al., 2002) and 200-450 mgTSS/L at OLR of 6 kg COD/m3.d (Arrojo et al., 2004). Based 
on the above reasons, the combination by using granular sludge instead of activated sludge 
in MBR would create a hybrid treatment system which includes the advantages of both 
processes. The advantages of this technology include simultaneous organic and nitrogen 
removal, fouling control and water reuse.  
 

Due to water scarcity water recovery, reuse and recycling are becoming more and 
more popular, which require alternative treatment systems. The wastewater from industries 
contain high organic and nitrogenous substances, therefore, the conventional treatment 
processes would not be appropriate for the reuse purpose due to low effluent quality. 
Hence, the need for a new treatment technology which owns higher loading rate, high 
settling ability of sludge and high toleration with toxic substances is inevitable. Thus, to 
meet this requirement, biological process using aerobic granular system combined with the 
membrane technology could be an attractive alternative treatment process. 

 
Figure 2.1 Typical configuration of the conventional activated sludge process 

 
Table 2.1 Aerobic biological processes (adopted from Metcalf & Eddy, 2004) 
Type Common name Use  
Suspended growth   
 Activated sludge process (ASP) Organic removal and nitrification  
 Aerated lagoon Organic removal and nitrification 
 Aerobic digestion Stabilization, organic removal and 

nitrification 
Attached growth   
 Trickling filter (TF)  Organic removal and nitrification 
 Rotating biological contactor (RBC) Organic removal and nitrification 
 Packed-bed reactor Organic removal and nitrification 
Hybrid suspended and 
attached growth processes 

TF/ASP Organic removal and nitrification 

Lagoon process Aerobic lagoon Organic removal 
 Maturation lagoon Organic removal and nitrification 
 Facultative lagoon Organic removal  
   Note: TF: Trickling filter, ASP: Activated sludge process       
 
 
 

 

Aerotank Clarifier 

Return sludge Excess sludge 

Influent 
Effluent 



5 

Table 2.2 Typical design parameters for aerobic biological processes (adopted from Metcalf & Eddy, 1991 & 2004) 
Process name Reactor type SRT 

(d) 
F/M 

(kgBOD/kgVSS.d) 
VLR 

(kgBOD/m3.d) 
MLSS 
(g/L) 

HRT 
(h) 

RAS 
(% of influent) 

Additional information 

High-rate aeration Plug flow 0.5-2 1.5-2.0 1.2-2.4 0.2-1 1.5-3.0 100-150  
High purity oxygen Plug flow 1-4 0.5-1.0 1.3-3.2 2-5 1-3 25-50  
Plug flow Plug flow 3-15 0.2-0.4 0.3-0.7 1-3 4-8 25-75  
Step feed Plug flow 3-15 0.2-0.4 0.7-1.0 1.5-4.0 3-5 25-75  
Complete mix Complete 

mix 
3-15 0.2-0.6 0.3-1.6 1.5-4.0 3-5 25-100  

Extended aeration Plug flow 20-40 0.04-0.10 0.1-0.3 2-5 20-30 50-150  
Oxidation ditch Plug flow 15-30 0.04-0.10 0.1-0.3 3-5 15-30 75-150  
SBC batch 10-30 0.04-0.10 0.1-0.3 2-5 15-40 NA  
Trickling filter(a) NA NA NA 0.07-3.20 NA  0-200 

(recirculation) 
Loading: 1-75 m3/m2.d 
packing materials: rock/plastic 

RBC NA NA NA 4-20 
gBOD/m2.d 

NA 0.7-1.5 NA Loading: 0.08-0.16 m3/m2.d 

TF/SC NA 0.2-2.0 NA 0.3-1.2 1-3 0.2-1.0 NA Clarifier peak overflow rate 
1.8-3.0 m/h 

RF/AS NA 2-7 NA 1.2-4.8 2.5-4.0 0.2-1.0 NA Clarifier peak overflow rate 
2.0-3.5 m/h 

ABF NA 0.5-2.0 NA 0.36-1.20 1.5-4.0 NA NA Clarifier peak overflow rate 
1.8-3.0 m/h 

BF/AS NA 2-7 NA 1.2-4.8 1.5-4.0 2-4 NA Clarifier peak overflow rate 
2.0-3.5 m/h 

Moving bed biofilm 
reactor (MBBR) 

Complete 
mix 

NA NA 1.0-1.4 NA 3.5-4.5 NA Clarifier overflow rate 
0.5-0.8 m/h 

Facultative lagoon Partial mix NA NA 0.5-0.8 d-1 0.05-0.2 4-10 d NA Sludge accumulates in lagoon 
Aerobic flowthrough 
lagoon 

Partial mix 3-6 NA 0.5-1.5 d-1 0.1-0.4 3-6 d NA Sludge accumulates in external 
sedimentation 

Aerobic with solids 
recycling lagoon 

Complete 
mix 

10-20 NA 2-10 d-1 1.5-3.0 0.25-2 d NA Sludge recycled to process from 
sedimentation tank  

Oxidation pond Intermittent 
mix 

NA NA 16-180 kg/ha.d 0.04-
0.26 

4-40 d NA Algae, CO2, bacteria 
Pond depth: 0.3-1.5 m 

Submerged MBR NA 5-20 0.1-0.4 1.2-3.2 5-20 4-6 NA Vacuum pressure of 4-35 kPa 
Note: (a) from low to high rate trickling filter (TF); SBC: Sequencing Batch Reactor; RBC: Rotating Biological Contactor; SC: Solid Contact; AS: Activated Sludge; RC: Roughing filter; ABF: 
Activated Biofilter; MBR: Membrane bioreactor 



 6 

2.2 Granular sludge: aerobic granule vs anaerobic granule   

 
The bio-granulation can be divided into aerobic and anaerobic granulation and it is 

formed through cell self-immobilization process of microorganisms. The anaerobic 
granulation has been extensively used in up flow anaerobic sludge blanket (UASB) by 
several industries to treat high strength wastewaters. But the anaerobic granulation system 
has some shortcomings such as long start up period, a relatively high operation 
temperature, and unsuitability for low strength wastewater and nutrient removal (Liu and 
Tay, 2004). In recent years, application of aerobic granular sludge system is becoming very 
attractive in wastewater treatment due to compactness, regularity, high bioactivity, high 
biomass retention, excellent settling velocity and simultaneous nitrification denitrification. 
Settling velocity is much greater than that of conventional activated sludge (much greater 
than 10 m/h compared to about 1 m/h)) (Tay et al., 2001; Beun et al., 2002, Linlin et al., 
2005), sludge volume index (SVI) is up to 12 mL/g (de Kreuk et al., 2005). In addition, the 
aerobic granular sludge system can sustain an OLR as high as 9 kg COD/m3.d (Tay et al., 
2003) and 15 kg COD/m3.d (Moy et al., 2002). Further, it can resist the organic shock 
loading up to 200% (Thanh, 2005), remove toxic substances and absorb heavy metals. The 
characteristics of aerobic and anaerobic granular sludge process are described in Table 2.3 
and Table 2.4.  

 
Table 2.3 Comparison of aerobic and anaerobic granular sludge process 
Process Anaerobic granular sludge Aerobic granular sludge 
Upflow velocity + 0.6-2.0 m/h + higher than 43 m/h (1.2 cm/s) (Tay 

et al., 2001) 
Biomass concentration  + 5-40 g/L (top reactor) & 50-100 g/L 

(bottom) 
+ 5 – 15 g/L 

Operating DO  + Anaerobic (~ 0 mg/L) + Saturated DO concentration  
Organic loading rate + Up to 50 kgCOD/m3.d (Hulshoff 

Pol et al., 2004) 
+ Up to 15-30 kgCOD/m3.d (Moy et 
al., 2002; Liu et al., 2003; Thanh, 
2005) 

Sludge loading rate  + 0.10-7.86 kgCOD/kgVSS.d (Singh 
et al., 1999) 

NA 

Substrate degradation + Not completely degrade the influent 
waste 

+ Complete degradation to end 
products 

Formation + Upflow anaerobic sludge blanket 
(UASB) 

+ Types of batch reactors with high 
H/D ratio 
+ Possible with continuous reactor 
(continuous upflow sludge blanket 
reactor) (Mishima and Nakamura, 
1991; Tijhuis et al., 1994) 

Effluent suspended solids + 30-150 mg/L + 80-1000 mg/L 

Reactor start-up + about 3 months + about 1 month 
Operating temperature + Preferable at mesophillic and 

thermophilic temperature range  
+ stable at 8-15oC (de Kreuk et al., 
2005), 55oC (Zitomer at al., 2007)  

Wastewater strengh  + High strength wastewater   + Low to high strength 
Nutrients (N,P) removal + Low + High  
Simultaneous nitrification 
denitrification (complete N 
removal) 

+ Impossible + High  

 
 



 7 

Table 2.4 Characteristics of sludge types 
Sludge Activated 

sludge 
Anaerobic 
granule 

Aerobic granule Reference  

Size (mm) ~ 0.1 2-5 (or larger) 0.5-9 Thanh, 2005 
Specific gravity (kg/L)  1.033-1.065  1.0069 Tay et al., 2002 
Water content (%)  97.2 94.3 Linlin et al., 2005 
Settling velocity (m/h) < 10  72 22-60 Linlin et al., 2005 
VSS/SS ratio  0.85 0.57 0.71 Linlin et al., 2005 
Settled biomass conc. (g/Lgranule)  - 12-60 Beun et al., 2002 
Cell surface hydrophobicity (%) < 50 - > 75 Linlin et al., 2005 
PS/PN - - 9 Tay et al., 2001b 
Microbes Aerobic Anaerobic Aerobic, facultative 

anaerobic & 
obligate anaerobic  

Tay et al., 2006 

 

 
Figure 2.2 Substrate profile, microscopic and scanning electron image of aerobic 

granule (Thanh, 2005) 
 

2.2.1 Mechanisms of aerobic granulation 
 

 The bio-granulation can be divided into aerobic and anaerobic granulation and it is 
formed through self-immobilization process of microorganisms. Cell immobilization 
technology has been used in environmental engineering field for several years and can be 
classified into three categories namely, 
 

• Biofilm: Microorganisms are immobilized or attached onto a solid surface, such as 
activated carbon, basalts, plastics, polymers, ceramics, etc. (Liu and Tay, 2002). 

• Microbial aggregates and granular sludge: Aerobic and anaerobic granules can be 
considered a self-immobilization community of bacteria. 

• Entrapped microorganisms: Microorganisms may be entrapped in hydrophobic gels 
of photo-cross linked polymers or in other types of gels, such as polyacrylamide 
(Liu and Tay, 2002). 

 

Bulk Liquid

NH4
+

DO

Distance

Concentration

NO3
-

COD

Anaerobic Aerobic



 8 

Similar to biofilm formation, granular sludge can be regarded as a form of cell 
immobilization. So far, it has been recognized that the formation of biofilm and microbial 
aggregates are multiple-step process, to which physico-chemical and biological forces 